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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tei

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13023701

Page / Pagina:

1/6

(52) 229 989 1600 fax

Date / Dia: April 03, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V.

Customer’s Order Item / Orden Cliente - ltem:

Customer’s Reference / Ref. dei Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A 15232 197360/05
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP SPEC 5L,OCTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud:
3.500 X 0.216 INCH 040 19.69/7/21.33 FT
88.9 X 6.5 MM 6.00/6.50 MTS

Quantity / Cantidad: 19 Pcs/Pz
402.297 FT
122,620 MTS

3141.590 LB
1425.000 KG

Nominal Weight / Peso Nominal:
7.58 LBIFT
11.29 KG/M

Specimen condition Specimen dimensions Test Y.S. uT.s. Y.S./UT.S] Elongation/Alargamiento
Heat N° | Sample N° | Condicion de la probeta Dimensiones de la probeta temp { Eul 0.50 %. Req.
Colada N° | MuestraN°| Ls Sc | Type| Od Size Area Temp. {Min: 290 Min: 415 Req. Max. Lo Min. Obt;
Tipo Tamafio Seccién | ensayojMax: -- Max: - -
. mm mm2 °C mpa mpa in % %
05780 60208 B | AM | Ss1 L | 1917X0576 | 11143 | RI 350 512 0,68 2 319 | 350 |

AM: As manufactured / Segin proceso de fabricaci

2] B Bor:ly { Cuerpo

L: Longitudinal / Longitudinal

i 1lor Initial length / Longitud inicial

ion

Ls: Location of sample / Ubicacién de la muestra
...Max; Maximum / Maximo
':, Min: Mmrmum/ Mlmmo
: Obt Oblamed I Obtemdo

Ori: Orientation / Orientacion
Req. Max: Required maximumn / Maxime requerido
s Reqr Requnred / Requendo :
RT: Room temperature lTemperatura ambxente

Sc: Specimen condition / Condicion de ia probeta

Ss: Strip specimen / Muestra rectangular

UT.S: Ultimate tensile strength/ Resxstencla aw
“ Y.S: Yield strength / Fliencia v"'-: £

: : Composrtlon% /Composrcwn% e s
“£%100 SR 5 X 1000 SERER R 11X 10000 X 100 [
C|Mn]| Si|] Mo Cr P LS Ve PNb N | Cu | Snif Al :| sTiskAs B | Ca | N {Col 1Col. 2}Col:3]
H Max | 28 | 120 ~.| 15} 40 T 330 sl = faolao| = [ == <§ -] -] -] 15 [100} 6
o e Min - |20 100) = b s e -- = =] - - - - - =
“HeatN°: ] SampleN° [P Max | 28] 120 = }. 15} 40} 30 | 30§80 | = [ 4o0{ 400] = = -1 < | - | 15 {100] &
‘Colada N>} Muestra N° Moo=z bbb ==l ===l =l =] ===t =1 <1 <1 -1 =1 =1=
[~ 05780, .| 00001 Rl el 0fosl el 62l 5] 1.20]70] & 20 1] 2] 1] 14]76]05]16t]04
| 05780} 60208 p sl 77 |2e)os]| 9] 5 |21} 0] 10'_ 30| 60| 622 o}i2 | o {14]76] o |188] 0]

‘This. certificate isissued by a computenzedisystem and itis vahd with electronic signature.. On the ongmal certrﬁcate the trade-mark green colored
“Tenarisis. stamped.-'In case the owner of the original.certificate would release a copy of it; he must attest its. oonformcty to the original one takmg

Este certificado se emite mediante sistema computanzado'y es.validado:: con fira electrénica... El certificado original posee impreso el logo =)
Tenaris color verde. En caso de que el poseedor del certificado: enfregue una copia, debera gar.anuzar la conformidad con el original hac:éndose R B

upon himself the responsxbllny for any unlawful or.not allowed use. Any alteration andior falsification will be subjecled to:the faw.

responsable por cualquier uso ilegal o indebido: Cualquter alteracion ylo faisificacion estara su;em ala ley
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Tena rls Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13023701 2/6
Date / Dia: April 09, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 15232 197360/05
Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP1 SPEC 5L,OCTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensicnes: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Pesc Nominal:
3.500 X 0.216 INCH 040 19.697/21.33FT 402.297 FT 3141.590 LB 7.58 LB/FT
88.9 X 5.5 MM 6.00/6.50 MTS 122.620 MTS- . 1425.000 KG 11.29 KG/M

Composition % / Composicion %
X100 X 1000 X 10000 X100
C M sSsiJM]Jcr [P s Vv]N] N |[Cu|[Sn] Aa] Ti|As]| B]Ca| N [Cel1Col2fCal:3]
H Max | 28 |120| ~ [ 15| 40 f 30 [ 30 [ 80| - J400Ja00 - {1 -] - | -] -] -] - [ 15 [ 100}:6
Mn [ -T2l -1 -V -1 --1-]-1-1-1-1-1-{1-1-1-1-1-1=
HeatN° | SampleN°jP Max | 28 [120] -~ [ 15[ 40 [ 36 [ 30| 80 ] ~ 400400} -] -] - -} -] -] -1 15 [100}:6:
Colada N° | Muestra N° Min - | 29 ] 10 - - - - - - - - -~ - - -~ . - - -~ - -
| 05780 60209 P 19| 78] 30 ] 081 9 51 2] ofo]s0 61 ) 7 |2 o 2] o]3]76] o [189] 0
Col 1 SUMANb+V+T : Col FSUMANDRY. e, Sl o Max: Maximum / M&dmo i PrProduct/ Producto .t
Col. 2: SUMA Mo+CreNi+CusV e R Heat/Colada s e Mim Minimum AMinimo o

~Required values “=ndividuals’/ Individuales sEniAverage fPromedio | “Hardness type - HRC -
- Valoresrequeridos | Min:— | Max: 220 | var— iMinc= s boMaxc= | Van— o Txpo de dureza .
Heat N°. ] Samiple N° Specimen condition s Quadie e Scale ;) MwW
Colada N°:|'Muestra N° Ls Se RS Escala |7 ; 3 Avg.
Ay - —— —
. 05780: 60208 B LEAME e 1 i HRBW oo 7164 774 776
05780 60209 B ; : : AN ey Bt HRBW I 7781787 781 78.2
JAM:As. manufactured / Seglin proceso de fabncacnon CansEolss Locanon of sample 1 Ublcauon de lamuestra 7 e MW Middle wall / Centro : ; Var: Variation / Vaniacion. =~ = -
“lavg: Average 1 Promedio : ; L S lax: Maximum /. Maxlmo L Leo i Ouadi/Quadrant / Cuadrante ‘ :
:This oemﬁcate isissuedby a computenzed system and s vahd with electronic signature.::Onithe:original oémﬁwte the trade-mark green ‘colored i Este. certificado se emite mediante si: computarizado y es:vali con firma electronica..: £l certificado original posee impreso el logo
g 'Tenans 'S s1amped In.case the owner.of the cngmal certificate would release a copy of jt; he: must aftestits conformnty to the original one: takmg 1 Tenars color verde. En caso de que el poseedor def certrﬁmdc entregue una copia, debera gamnhz:ar ia conformidad con el original haciéndose:’.
upon h(mself the fesponsxbnmy for any unlawful or not allowed uise. Any alteration and/orfals;ﬁcahon wﬂl be subjected to:the law. i Iresponsable por cualquier uso ilegal o indebido; Cualquier alteracién vio falsificacion estara su1eta ala ley
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGimero:

13023701

Page / Pagina:

3/6

Date / Dia: April 09, 2013

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICC

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLJESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacion de Venta:

N/A 15232 197360/05

JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L, OCTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

|Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.216 INCH 040 19.697/2133 FT 402.297 FT 3141.590 LB 7.58 LBIFT

88.9 X 5.5 MM 6.00 / 6.50 MTS 122.620 MTS 1425.000 KG 11.29 KG/M

B: Body / Cuerpo

Sc: Specimen condition / Condicion de la probeta

Standard / Norma:
Heat N° | Sample N° Result
Colada N° | Muestra N° Resultado
05780 60209 Good / Bueno

“+ Pressure / Presion Time '/ Tiempo i & ~Reslts / Resultado
- Uhit/ Unidad.-. ValueiValor | 7 Seconds / Segundos
SpSi 2,970 5 “i-Satisfactory / Satisfactorio:i

This certifcate 1S1ssued. by a computenzed sys(em ‘anditis'valid with electronic sngnature On ’Lhe ongma
“}{Tenaris”is stamped. In case the owner. of the ong nal certificate would release a copy of it; he must. attest ns ecnformny to the original one takmg

3 lhje

cemﬂwte the trade-mark green oolored\ ;

L 'Este eemﬁwdo se emite mediante sistema computanzado v.es valldadc con firma electrénlca +E| certificado original posee impreso el logo g
: Tenans color verde. En caso de que el poseedor del; cemﬁcado emregue una copia, debera: garantxzar la conformidad con el original haqéndose

upon umself the. respons;bxhty for any: (ntawiul'or not allowed use. Any alteration andfor falstfication will

he faw.

i responsab[e por cualquier uso ilegal o indebido: Cualquner alterauén ylo falsificacion estaré su;eta alaley.
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero: (52) 229 989 1600 fax

13023701

Date / Dia: April 09, 2013

Page / Pagina:

4/6

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacidn de Venta:

N/A 16232 197360/05
[Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.216 INCH 040 196972133 FT 402.297 FT 3141.590 LB 7.58 LBIFT
88.9 X 5.5 MM 6.00/ 6.50 MTS 122.620 MTS 1425.000 KG 11.29 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: n/a
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

asrolled

Supplementary lnformanon

Mahufactuked by TenarisTamsa
: Steel making process: :
Electric Arc Fumace—LadIe Fumaoe-Contmuous Cas‘ung Machlne
. |Fully Killed Steel

: Matenal free from Mercury contamination
Not repaired by weldmg
I Non'destructive test: Satisfactory
. lnspéction method-:
S~ EMI-FLVI- MP}- . o
: AF’l SPEC 5L OCTOBER 1, 2007,FE: 200901 01IASTM A1 06; 1 1/
g ASTM A53: 10/ASME SA106,2010
MATERIAL ACCORDING TO NACE MR0175-2003

Informacion’ Suplementana e s

: Fabncado por TenansTamsa o
|Fabricacion del-aero: :

. C'émrolvno\destrucﬁvo. Satisfactorio
© - IMétodo de’inspeccion
Co K EMESELVI - MPI - :
SAARL SPEC SL,OCTOBER 1, 2007,FE. 20090101IA$TM A108; 11/
5 ASTM A53,10/ASME SA106,2010 i
: MATER!AL DE ACUERDOQ A NACE MR0175-2003

Homo de/Arco; Electnoo-Homo de Afi nacnon-Maquma de Colada Contmua.

o Acero Galmado con’aluminio
e Matenal libre: ‘de contaminacién de Mercurio -

No reparado por soldadura

[This cemﬁcaxe isiissued by a computerized system anditis valld with electronic signature. On the: ongxnal cemﬁmte the ‘trade-mark green oolored- :
"Tenaris" is stamped. 'In case the owner.ofithe ongmal certificate would release a copy of it he must attest its oonfommty to the original one takmg . i &

i Este certificado se emite mediante sistema compummadc y:esvalidado: con firma electronica. - El certificado original posee impreso el logo®::
Tenans color verde. En caso de que el poseedor del certificado” entxegue una copia, debera garanhzar |2 conformidad con el original hauendose

upon himself ﬂ':e responsxblllty for any’ tinlawful.or not allowed:use.” Any alteration andlorfalsrﬁcatxon wrll be sub)ected 1o:the law.

responsable por cualquier uso ilegal ¢ indebido: Cualquxer alteracion ylo falsificacion estavé suleta alal Iey

FOROITTT



Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13023701

Page / Pagina:

5/6

Date / Dia: April 09, 2013

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V.

Customer’s Order Item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

Standard or Specification / Normas o Especificaciones:
API SPEC 5L,0CTOBER 1, 2007

B/X42-1.245/L.290 PSL1

N/IA 15232 197360/05
§Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Steel Grade / Grado de acero: Ends / Extremos:

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.216 INCH 040 19.69/21.33 FT 402.297 FT 3141.590 LB 7.58 LB/FT
88.9 X 5.5 MM 6.00/6.50 MTS 122.620 MTS 1425.000 KG 11.29 KG/M

Supplementary information
Informacion Suplementaria

Tamsa Ref: 373373

Tﬁmsa Ref. 373373

'Tenans is:stamped. :In case the cwner of the original-certificate would release a copy of, lt he: must attest its oonformny to the original one takmg

respcnsable por cualquier uso ilegal o indebido:. Cualqmer alteracion ylo falsificacion estaré sujeta ala ley

Heat N° Quantity Length Weight
Colada N° Cantidad Longitud Peso
B (Pieces) (ft) o Am),
—
105780 19 402.3 12262
! Averagelength per pipe “Nominalweight-per pipe:i.
Longltud pror'ledlo por tubo - Peso nominaliporitubo e
(ft) 3 (m) _ (b (kg/m)
21.174 ’_ g 6.454 7:809 11,621
Thls certificateis issued:by a ¢« d:system and:itis.valid with electronic signature,| On the onglnal oemﬁmte the: trade-mark green colored Esfe certificado se emite mediante si computarizado:y: ). con firma electrénica, . El certificado original posee impreso el logo =iy :
Tenaris color verde. En caso de que el poseedor del cemﬁwdo entregue una copia, deberd garanuzar la conformidad con el original hacléndcse e

i Jupon. himself the respons:blllty for any unlawful or' not allowed use. Any alteration and/or: falscﬁcahon wilibe: sub;ected 1o the law.
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T rl : Tubos de Acero de México, S.A.
el ' Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: Page  Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13023701 6/6
Date / Dia: April 09, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 15232 197360/05
§Manufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de Producto: ’ Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP! SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.216 INCH 040 19.69/21.33 FT 402.297 FT 3141.590 LB 7.58 LBIFT
88.9 X 5.5 MM 6.00 / 6.50 MTS 122.620 MTS 1425.000 KG 11.29 KG/M
This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with | Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado € inspeccionado de
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin. acuerdo a [os requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracion de origen.
CUSTOMER . THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE
A} A
INSPECTION COMPANY ‘_1 ,f gr ; if T:
COMPARIA DE INSPECCION ;:‘ £ Fd :f
;AL
NO APLICA G I ¥ L
Employee Name: N/A QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castelld Abraham.. e Rafael Gutiérrez de.Velasco :Magallaniss i ..
This cemﬁcate is lssued by a computerized:system-and itis.valid with electronic signature..-On the ongmal csmﬁmte the trade-mark green colored 5 Este certificado se emite mediante sistema ccmputanzado yes vahdado con firma electrénica. El certificado original posee impreso el logo i
“Tenans".is stamped in case the owner of the original'certificate would release a copy ofit he mustattestits confonmty to the original one fakmg j i Tenans color verde. En caso de que el poseedor. del certificado entregue una copia, debera’ garanﬁzar la conformidad con el original haciéndose; .
; upon himself the responsibility for any:unlawful or: not aliowed-use. Any alteration and/for. falsxﬁmuon will be: subjeded to the law. 2 “‘Jresponsable por cuaiquier uso ilegal o indebido’ Cualquler alteracion y/o falsificacion estara’ suyeta ala Iey

FOR03171(




